OPTIMA

110 BUGGYRADIO CONTROL OFF ROADRACECAR
INSTRUCTION MANUAL
HEAL /AR A

XCERMICZDFHAEZR BHRABEDTHICEREL TS W,
Before beginning assembly, please read these instructions thoroughly.

OFREIFHL TIRICFHIBL THD ET AV TF Y AP/N—Y DRIBDERIC OX VT F Y AP NN—YTIY BRF. EXPEREESSBNELS
ZEICLTREW, XY TFYAPHEITONENGT L. BEVKSD ICREMIT TS,

: EECHHIEDEC AL, |
DB L S —F—HEX TRRVEDE 22 @ Take care not to lose parts or screws etc. when performing

- . maintenance or replacing parts.
@ This instruction manual follows the model's order of assembly.

Please keep and refer to this manual for maintenance or when

replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

HERBROD, FERIMAKEZEITZHENH N FT, *Specifications are subject to change without prior notice!
© Copyright 2016 KYOSHO CORPORATION / S $lfax #1450 No. 30617
30617-MMO02 (2803899)




fthic €% X %% / ITEMS REQUIRED FOR OPERATION

EAT3IREOMRVICIE, +HEELTEZWN,
CAUTION: Handle tools carefully!

78—
ACCESSORIES

HIZTICRERIER
Tools required A
b 34
[ *yhieA>TVBIR ] ]
TOOLS INCLUDED TOOLS
BABLYF WoIARYF

Hex wrenches

I
|
W ( WoT235R@0T1236R (@ /0T210H]
@ avILVF g

Shock Wrench /

B+FLYF
Cross Wrench

o | .'

WOT235R@)/ 0T236R@ —
avoLvF
Shock Wrench
55
i e [

Needle Nose Pliers

é

L2

‘ﬁ
~

| PANAS
Scissors

i

W= vy/X—
Wire Cutters

BAOvy—F4147
Sharp Hobby Knife

No.96154

KYOSHO AR v LT )L—
KYOSHO Special Glue
BRREEH

Instant Glue

No.36219
SPF{ 7Ty IU—<—
SP KNIFE EDGE REAMER

TRIIARET, EFE1~15mmORBINTESZIETT,
No need to pre-drill! Drills neat 1 ~ 15mm holes directly!

No.76001~76062

RBRAIL—hF—

KYOSHO SPRAY COLOR

KT DBREICTIETERNBRETT,
RETRETIAER AT L—%
) BRFELTWEIDTSHALLEE WL,
For painting the body, use Kyosho
paints for models!

2 F v R 2 —REREEHE (7 0O7R) Radio transmitter with at least 2 channels for 2 servos.

Q@ZDF Y NCTIE2FvYRIL2Y—HRD
FORNRETY,

@This kit requires a 2 channel radio
control set with 2 servos.

@7 RDEIRWE, ZORICHEDHA
EEZSEILLTLRSZ W,

@For more information on the transmitter,
kindly refer to the instruction manual of

the transmitter.

Vs

No.82140 EPRX%—%—/\v77(4WD)

EP STARTER PACK (4WD)

@:X(SHE KT-231P

@1 —R:KS4031-06W

@77 RKILT v ZWP Brush 45A
@tE—4=2—:G2X(20T)

@\ T —EHIARTZ—
@TX:KT-231P

@RX:KR-331
@SERVO:KS4031-06W
@ESC:/R)LU7 v AWP Brush 45A
@MOTOR: G2X(20T)

@Battery conversion connector

B ETRENNY T
Battery

No. ORI10350

4w bk /3w%2 NiMH 1800 (STD 5%
Rocket2 Ni-MH Battery 1800 (STD Plug)
WA JVINT— 2200 7.2V Ni-MH /\w 71—
MUSCLE POWER 2200 Ni-MH Battery

WA JVINT— 3000 7.2V Ni-MH /\w 71—
MUSCLE POWER 3000 Ni-MH Battery
WA JVINT— 3600 7.2V Ni-MH /\w 71—
MUSCLE POWER 3600 Ni-MH Battery
WA JVINT— 3600HV 7.2V Ni-MH /v 71)—
MUSCLE POWER 3600HV Ni-MH Battery

No. R246-8451B

No. R246-8452B

No. R246-8453B

No. R246-8454

W

Battery Charger

No. R246-8402
C-02 ACF+—I+—4.8-9.6V 1A
(Japanese Market Only)

FEATERY—IR - REH - 7T X

Suitable servos,receiver,Battery & electric speed controlle}\

mr>7
Electric speed
controller

W ZEH

Receiver

Ny )—
Battery

90~140mm




Y7 THIDF= / BEFORE YOU BEGIN

WX CORICTEREDZ EISGERELTLEE W,

Q@ DHAEZ R FHH BEEERT D,
@*F vy NOANBREHEND D,
KA—ARRB, FENMHBDE LS. BEWKH DR
[EDN Ett T2 —H— 1B =E FTTEELLES W,
QNS RWRDFEALT A A EEEZRVELSICT %0
ZESEZICLU THERUEGHSHEIITS,
@TPERZfFHBD L - - -
D ZHMEL THEMMBEESINZ X THHEDH TS

20,
L. BRI ERT 2ETHO D EEANE A
{@Bmh&EI,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

«\\\‘\\‘\\\\\\\\\\\\\\\\\“ ‘ \\\‘\\\\\\U O Correct

X Wrong

Fvu kT BPRENES EXPIWIEENE A > TWEY, SAZICETRNG D IO THEREL THSHEIITT
<IEEW,

This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams
on the left side in each assembly step.

@/ |\YERE D1 B / OTHER HARDWARE

3x12mm £ X x12mm P ER 3mm Tyv¥vy—-Fvhk ESEUYY 5.8mm EOR—IL
Screw F/H Screw Washer - Nut E-ring Pillow Ball

Jmm Jmm "‘ O
Ok b @ - o=

T 5.8mm

5x10mm X&) - XFYVT
Metal Bushing - Ball Bearing

O

@t X D7ESE / SCREWS
Schrauben / VIS / TORNILLOS

EX Frv7ER TIER TPEX Ty hER
Screw Cap Screw Flat Head (F/H) Screw Self-tapping (TP) Screw Set Screw

© (o o 3D m




Screws /| X IR

1-E025 x14
E-Ring(E2.5)
EUVY

1-E050 x1
E-Ring(E5.0)
EUVY

]
~—

1-N3024 x4
Nut (M3x2.4)

Fuk

H
1-N3033N x21

Nut (M3x3.3) Nylon
el =

1-N4056FN x5
Nut (M4x5.6) Flanged Nylon
Tyk 7509 FOy

=
1-S53003 x3

Set Screw (M3x3)
yhEX

(I

1-S54004 X6
Set Screw (M4x4)
Ty hER

0T241@ x8
Cap Screw (M2x10)
FryTER

1-522608 x7
Cap Screw (M2.6x8)

FryTER

(©)

1-S32606H x5

Flat Head Screw (Hex/M2.6x6)

HIER (N\YIR)

(©) o

0T241@x6

Flat Head Screw (Hex/M2.6x8)

HIER (A\WIR)

© | s

0T241@x2

Flat Head Screw (Hex/M2.6x14)

HSLR (AWFR)

O

1-S33008H x16

Flat Head Screw (Hex/M3x8)

$SLR (AWR)

(©)

1-S33012H x4

Flat Head Screw (Hex/M3x12)

HIER (N\YIR)

)

1-S33015H x2

Flat Head Screw (Hex/M3x15)

HIEX (A\YIR)

(©) | o

1-S33018H x6

Flat Head Screw (Hex/M3x18)

oT242 ® X6

Flat Head Tapping Screw (M3x6)
B2 EVTER

()]

0T242 @ x14
Flat Head Tapping Screw (M3x12)
HI2YEVTER

(o) enmntsugp

01242 @ x6
Flat Head Tapping Screw (M3x16)
HI32yEVTER

Ol

1-S13008H x7
Button Screw (Hex/M3x8)
REAVER (N\VIR)

Ol

1-S13010H x2
Button Screw (Hex/M3x10)
REAVER (NYTR)

(©) (o

0T242@ x2

Button Head Tapping Screw (Hex/M3x8)

REVRYEITER

[

1-S23006F x2
Cap Screw(M3x6/Flanged)

Q|

1-W300805 x6
Washer M3x8x0.5
Ty v

©)

0T2220@ x4
Washer M5x12x0.15
TYv—

c=2

92643 x4
Snap Pin 4mm
AFvTEY

=

92638 x3
Snap Pin 6mm
AFyTEY

Ol

BRG007 x2
Shield Bearing (3x6x2.5)
J-VRRT VG

I

BRGO003 x2
Shield Bearing (4x8x3)
- VRRTY VG

Rubber Parts, ETC / SIX\—/\—Y. ZOfth

SC216 x2
Slipper Pad
YOURZAAVIN

0T223 x4
Diff Gasket
TIARTYH

PIEANIIR) 5%y TER :
BRG001 x10
Shield Bearing (5x10x4)

@ '||||||||II\|III\|||||||||||||III\III|||||||||||||||||I\I|||||||||||||||||||||I\I|||||||||\IIII\I|||||||||||||||||II\|||||||||||||III\IIII\III||||||||II\IIIIIIIIIIIIIIII\III\ QIWWWW S VRART VS

01242@x4 OT242@I0T246@ X6

Flat Head Screw (Hex/M3x45) Flange BH TP Screw (M3x10)

FIEROIA) TTIIRESRIEITER

0T241@® x8 oT241@ x4 BRGO014 x4

Flat Head Tapping Screw (M2.0x8) Washer M2.6x5x0.5 Shield Bearing (10x15x4)

FIRVEVTEX A2 o - VRRT VG
ORGO3 x8
O-Ring (P3/Orange)
oYYy (PIFLVY)
o ' 0T206 @ x1

GearCoverSponge
ORGO3BK x2 N o BN
O-Ring (P3/Black) OTT243M@ x4 OTT243M @ x4 FVAN-AARY
oy (PII7ZvY) Pin Tire M 43x86x40mm Inner Sponge
| 2 S0 AVT=ARY
0T222 @x4 r@\ ‘
O-Ring (S05 4.5x1.5)
~ 5 SIiLICOnE
0-U¥7 #i00cst, SIL0100 x1 964418 X1 sc246x1
Silicone OIL #100 Sponge Tape(1x100x150) Battery Strap (1_6X200mm)
JVAVAAI #1000 ARVIT-T NyFU=ARZyT
07227 x1

OT237R@ /0T238@ x4 Belt
Shock Gasket 12mm ANk

2y IHRTY N 12mm




Metal Parts [/ X&JLIN—Y

OT237R@® / OT238R @ x4
Seal Cartridge
J=Ibh—tUyY

]

OT237TR@® x2
Shock Case S
2avyr—2AS

-

OT238R @ x2
Shock Case L
2avyir—AL

OTW123 @ x2
Front Shock Spring Medium Black
JaVNRTIVVTIYMTZvY

OTW124 @ x2
Rear Shock Spring Medium Black
UFRTIGY MT Sy

0T239 x2
Front Shock Shaft
70Ybh3vvv b

O (I [ ]

O [

0T240 x2
Rear Shock Shaft
V7ATVVTYM

|

0T215S@ x1
Joint Collar
IV hT—

(i) O

0T216S® x1
Motor Guard Joint
E-2—H—-RV3147k

0T225@ x1
Main Gear Shaft
A UFYIHT b

O —

0T248 x2
Flange Shaft 3x26mm

Ol [

0T249 x2
Flange Shaft 3x30mm
TIVIYv T

| —— N ]

0T203@ x1
Servo Saver Tube
H—Rt—I\—Fa1—7

=

0T203® x1
Servo Saver Spring
Y—Re—I\-2T)>J

29
,7‘—
@

0T208 @ x1
Counter Pinion Gear
VAl Sl b 7 S

-

0T224@ x4
Diff Shaft
T7V%7h

0T208@ X2
Spur Gear Crip
AN=Fv51)v7

O

0T212 x4
King Pin Flange Pipe
FICTZIIIMT

Ol

0T225@ x1
Slipper Spring Guide
RYyIN=RT)2G A F

W

0T225@ x1
Slipper Spring
RPyIN=2T) 2T

O

0T225@ x2
Spacer 5x7x10mm
AN—H—

071225 @ x1
Counter Gear Shaft
HIVa—FreTh

0oT221@ x4
Final Pinion Gear 32T
T7AFIVEZFVFY

0T221® x4
Diff Gear 53T
TIFY

0T221@ x1
Counter Gear

P tr

= &

0T222@ x4
Diff Bevel Gear13T
FINIVFY

oT222@ x4
Diff Bevel Gear10T
TINIVFY

oL 1

0T1222@ x1
Bevel Shaft
ANV v T+

oL

0T208@ x1
Pin3x12mm
%

o1
0T224@ x1
Pin2x7mm
7

SC215 x2
Slipper Plate
AyIN=TL—h

Ol

0TB246 @ x2
Driver Stop Washer
RSAN=AMyTTvv—

OF

FA304-25 x1
Pinion Gear (25T-48P)
b DZ S 4

0T231@ x4
Drive Washer
K517 7934~

0T232@ x1
Servo Saver Shaft L
H—RtE—N\—+ T

O

0T232@ x1
Servo Saver Shaft R
H—Rt—/\—+ TR

@ UpP

0T232@ x1
Saver Shaft Plate
t=N=2¥T7TL—b

0T241@ %8
M2.6 Counter Sink Washer
HIVR=2 07Ty —

0T231® x4
Screw Pin (2x11xM4)
A7)1—E>

©)( o

SC240 x2
5.8mmxM2.6 Pivot Ball
5.8mmxM2.6E Ry b R—)b

©( Jmm

SC241 x6
5.8mmxM3Pivot Ball
5.8mmxM3E Ry FR—Jb

A
D
omRNe X2

Ball Nut S M2.6x4.8mm
R=IVFvks

Qi

SC242 x2
4.8mmxM2.6 Ball Nut
48mmxM2.6R—)LFw b

o0

W0201 X8
5.8 Steel Ball
58 AF-ILR-IL

|/ —

1%




Metal Parts / X% JLIN—Y

o= m

07229 x2
Front Wheel Shaft
TOVMRA—IbY%Th

= Tm

0T230 x2
Rear Wheel Shaft
Y7 RA=)bv T b

e}

0T219S x2
Main Chassis (Silver)
bk 0% %

0T233 x2
Flange Shaft 3x54mm
TV TH

Ol i

Ol

OT247 x2
Flange Shaft 3x60mm

© ([

0T234@ x2
Tie Rod M3x50mm
s40y K

(@i (U

0T234@ x4
Tie Rod M3x38mm
a10y R

O (I

0T234@ x1
Steering Linkage Rod M2.6x36mm
RFTIVI ) r=oay R

0T214S x2
Front Side Plate
7OV MARTL—F

0T213S x1
Front Under Guard
70y b7V A=A~

0T217S@x1
Front Shock Stay
TAYVEavIRT—

0T217S@x1
Rear Shock Stay
723w )R T—

0T215S @ x1
Rear Plate L
U77L—hL

0T2155 @ x1

| 0T2185@x1 U77L—kR
Front Strut Plate
AV ANy TL—b
0T228 x4
Swing Shaft
PEOZ2wl — — 70 © 3
0T218S @ x1 OT235R@ /OT236RE x1
Front Sus Plate Shock Wrench 0T235R(® /0T236R® x1
(;)(;)(;) 7JOYMRTL—h JIvILUF Shock Tool
— o 2avyy—)b
iyt oy ot oraice @ or226 1
u nuckle Arm Motor Guard i
FooNT—LL  FoobT—LR il Ladder Chan
Plastic Parts /| 7SZXF v oI\—Y
0T206 @ x1
@ @ @ Chain Cover\‘A
=) © © FI—2HI—A
00 | |
O
O ©
} 0T206 @ x1
© Chain Cover B
© © © © o FI—211\—B
= © o OC D o |
0T220 x1 @ @ ° 36105 @ x1 36105 @ x1
Radio Plate Antenna cap Antegna picpe
FHTL—h TYTEvyT TYTFIAT




Plastic Parts /| 7SAF v o I\—Y

0T201 x2
Suspension Arm
YA Y3V T -1Is

1. 0T202 ]

©

A

0T202 x1
Gear Box
FTRYIR

0T203 x1
Servo Saver
RN~

A

0TB246 @ x1
Helmet
ALk

O o
4 0 §
6
o s j
< 5 0
(@)
N
[0) = C 0T204 x1
(@) @ Hub Carrier
— == AVES DV

0T205 x1
Holder
RIVE—

Lo

0T206 x1
Chain Guide
FI—vA(K

0T208@ x2
Sprocket Case 18T
ARATY M=

0T208@ x1
Idle Pully

TARIVT)—

0T208@® x2
Pulley Case 32T
T=)—=—Z

0T208@ x2
Pulley Guide
T=)—H4K

0T208@ x1
Spur Gear 61T
AN=Fv

0T209 x2
Shock Piston
J3vIERNY

OT210R x2
Shock Plastic Parts
YAvITIIN=Y

07208 @ X1
Diff Case
7772

OQOQ@@SM@OOQO

0T207@ xL
Bumper
IAZAes

e o
o o
0T207@® x1 H
MiniBumper
TZNAv= M o

OTH244W x2
5sp Wheel 43mm White
SAR=G KA =) bd3mm (K71 b

LA43 x3
5.8mm Ball End
R-)VTVR




FIXT
Diff Gear

1-W300805

Plast"} M3xB10.5
onc Y

Grease

Fett Graisse U=z

J1)—=
oT222® Grease
Wl 1-W300805
| 0T222 @ M3x8x0.5
A SN
\
o
0T224@®
7@ Pin2x7mm
012220 T AT
‘ 0T208© 707 M) 7B MBERDOKIHEHFIITET,
1 for each front rear is assembled as shown in the figure.

FRONT
o2 @ > >\" oT221®
O-Ring (S05 4.5x1.5)

oT224@®

B
Diff Pully

woHTEFER!
Do not over tighten!

Oly”

oT222@

el

o2 @
O-Ring (S05 4.5x1.5)

oT224@

R//N
sy — « 0T223 N
“ 2IBEHSBENET l@vo P FI—Y RS TDBEERLE LA,

You have TWO Options to Choose from: Do not need this part with chain drive.
e

-~ . \ > .
NIVFRSA7DIBE Fr—VFSATDHBE
Belt Drive Chain Drive

0T208@

FHcEHE T 7ADRIFEY) 277 A 115000~30000% i L TWE T, FRONT
You can use separate sale silicon oil 5000-30000.




FYRYIR

Gear Box
' BITIEHFET FI—VRSATDBEFERALEEA.
Ll Putin a ditch. Do not need this part with chain drive.

BRG007

0T208@
BRGO14

BRGOOL \\\\ EB mEIcEE

or202[@ Important ! Attention to the direction

4 NIVNFI—2VRZA4T53R
Chooses Belt or Chain Drive

“ FI—YDEEEZRDELIITEY FLET,

The direction of the chain is set as shown in the figure.

07225@ RICVv 7 hEBLET,
It's used temporarily.

- J

FI—VRSA7DHBEFERLEEA,
Do not need this part with chain drive.

> @
- Sv T M EEEET
7o € Shaft is removed
o4 @

TP F/H M3x16mm




wA=D2VAVIVZaNA N
Front Bulkhead

(FI—V 517 DIEE
Chain Drive

Do not over tighten!

~
ot2024 j \ J
BE! \ETEE
@ S Important ! Attention to the direction
) &/
BRG014\¥"/ AT
{ oT2420
TP F/H M3x12mm
\§ A“ = J =] 0T202 ]]
NIVFFS 1T D5 ‘ 2
Belt Drive &> =N
/ "
@Q
g %
y.
//
I\\IIII\\I||I\\I||I\\IHIIII\IIHIHIIII\III'
o4 @
TP F/H M3x16mm
01242 @
TP F/H M3x12mm
FSATHAF p N
Drive Guide
HOMEICEDEET,
Line up as shown in the figure
-
A EEEMETA! ~ ~
Attention to the direction
Marking is front side. oT241®
WHT TRE! 0T206® /g T
M2x8mm

AEERMaATA!
Attention to the direction
Marking is front side.

10



U7 7TL—hE—2—H—F
Rear Plate Motor Guard

EVINDIKTFICEB LSy FLET,
See hole direction

92643 0;250 é 1-532606H
R-Pin 4mm FH M2.6x6mm
xS
7 &

@@ %

T

> m
0

1-533008H
@ 9 FH M3x8mm
0T2155@

9

2

1-533008H C%

FH M3x8mm N

0T2155@®
)‘47:/'V—:/ Ve ~N
Main Chassis
oT202 [
oT202 [ I
RDfMEICEDEE T,
A Line up as shown in the figure
) P ’ KyOSHD 3cc
1-533008H b -
FH M3x8mm

woHTEFE!
Do not over tighten!

oo o N\
77 gy %y

1-S33008H

FH Maxemm (R
\

1-S33008H
ORI EBES LY LET, FH M3x8mm

See hole direction
“ 0T219S
0T2155@

1-S33008H
FH M3x8mm

11



7078 —=H—F
Front Under Guard

01242 ©@
TP F/H M3x12mm

oT241 @ BEl mEITEE
FH M2.6x8mm “ Important ! Attention
to the direction
52 012410
NEEhEET,

Line up holes

012420
TP BH
M3x8mm

RD&SIcy bLET,
Set as shown in the figure.

H—REe—/\—
Servo Saver

VIS 217A%
Alum, Silver

g ORI

M2.6x5x0.5mm é

@ SC240

I TEH
Assembled

ot2034

'\
N> % — % ¢ 1-E050

=D
wHTEER!
Do not over tighten!

TIVZ2IVIN—
oT232@ Q @ n Alum, Silver

0T241@ ﬂ @
Washer
M2.6x5x0.5mm

EHTEEE!
Do not over tighten!

12




11 b R N o AT D24

Servo Saver Link \

oT232@®

Y o
\ o
\ -
. \

P

/“" “‘ —\ W
\L—}géﬁm [V
/A

BE! mECER
Important ! Attention to the direction

oT241 @
FH M2.6x14mm

DI ETR!

@ Do not over tighten!
s WP WER |

2 / 01242 ®
TP F/H M3x12mm

m OV MA R7L—F
Front Side Plate

012410
FH M2.6x8mm

o242 @
TPFH
M3x16mm

g EER!
Do not over tighten!

oT242 @ Dﬂﬂlﬂﬂﬂﬂlﬂ]ﬂ]ﬂlﬂlﬂ
TP F/H M3x12mm
oT241@
FH M2.6x8mm

13




13 AV E—FY

Counter Gear

oT225@®
N

SC215 n
Slipper Plate

L

BED & SZEMOTLEELY,

Please wipe up oil.

SC216
Slipper Pad

0oT225@

FTay NANT—E—2—ITHED!
Option Recommended to a high-power motor!

SCW021

HD

x2pcs

FE! \EITEE
Important ! Attention to the direction

BAETEEROLSICT SV IEMICE Y FLET,
Flange is set outside as shown in the careful figure
\in the direction.

( \

v 7 FOEE CTHDIAHLES,
Tightened up to the face of a shaft.
\

J

01225 @

@\

012250 \@

1-N4056FN

7yiN—ayF
Upper Rods

il

} 20.5mm

N

I

[T

FE! \EOER
Important ! Attention
to the direction

oT234@®

14




Front

4B /
5

d
1-N3033N
Nylon Nut M3

1-S33018H
FH M3x18mm

[y

(rZoX c J
TP FH @“\\
M3x12mm

1-S33018H
FH M3x18mm

1-S33012H
FH M3x12mm

TRIDFICEY FLET,

Setin a hole on the underside.

©Y

Q
1-N3033N
Nylon Nut M3
P
1-N3024
Nut M3
\‘\\\\\w\\\\‘
'\\IIHHHIIIIIlIIIII\H\II\\\\\IIIIIIIIIIII\HHlHHIIIIIIIIIII — Y
1-S33018H
FH M3x18mm
AR 37 -1
Suspension Arm ( 3 ||—
OT247
M3x60mm

1-S54004

0T1233
M3x54mm

72y hAyhCE
Face is added to a flat cut.

Ol

1)

1-S54004

T7ovhhyMcEEEDEET,
Face is added to a flat cut.

woHTEFE!
Do not over tighten!

WHTETE!
Do not over tighten!

15



70V NTEvYT
Front Hub Carrier

1

1-513008H )
BH M3x8mm -

TV OEE TRDAHET,
L Tightened up to the face of a nut.
J

01229

1-S13008H
BH M3x8mm

SC241
Pivot Ball
5.8xM3mm

_ 0T231®
Screw Pin
2x11xM4mm

071248
M3x26mm

%

NN 071212 N
0 @ ‘il ‘. Bﬂ Eyorz10

A ! 1-N3033N ol
| D\ — Nylon Nut M3 \\"
[ AN
—0.5mm BE BEICIE

— Important ! Attention to the direction
/
TOVMF AR Y3V
FrontSuspension <> 153315 BRIt S ST
FH M3x15mm Do not over tighten! Use standard screw!
@ 1-E025
o E2.5 Clip

. 1-S33015H
FH M3x15mm

LEXVERIEO T EFE!
Do not over tighten!
Use standard screw!

16




210y F
Tie Rod

LA
/

/Mics

wwf ¢

D7INTF+v)7
Rear Hub Carrier

071230
5010
Screw Pin
2x11xM4mm
N

G

BRG001

0T231®
Screw Pin
2x11xM4mm

A&
TR — i
sz W / ” @ 072310

YA
X \\
0T230 B
4
AN
BE! WEITER
Important ! Attention to the direction
e N
5.8xM2.6mm [E]

17



2 1 7
Rear Suspension
REICEY LET T EER!
Set at the end and Do not over tighten!

1-S54004
Set M4x4mm @

[ [
0T249
M3x30mm

<9
Qe

1-S33012H
FHe M3x12mm

@ oT204E

\

AEICERIKOKICEY M LET,

Attention to the direction! It's set

as shown in the figure. 1-E025
E25 Clip

1-S33012H s D>
Ui FHe M3x12mm /%\
B RS EEE @ ®
n Do not over tighten! Use standard screw! L= or204A /
1

BESERIRORICEYLET,

Attention to the direction! It's set -S54004

as shown in the figure. Set M4x4mm
BEICEYLET DT EFR!
Set at the end and Do not over tighten!

m NyF—FRIVE—
Battery Holder %&
oT242®
= @

TP F/H M3x6mm N
WHITEER!
Do not over tighten!

1-N3033N

Nylon Nut M3
é\

oT242@®
TP F/H M3x6mm

1-N3033N
Nylon Nut M3

INIgEY Y RR—N\—1ETERETELZEDLET, % oT242@
Recommend to drop a burrs by a sandpaper. Flange BH TP M3x10mm

18



23

AHhTL—b
Radio Plate

1-S33008H
FH M3x8mm

o242 ®
TPFH
M3x6mm

1-S13010H

0T241@
TP FH
M2x8mm

1-S33008H

MEFR TIVIDLAICEIET
Attention to the direction Flange Up

0TB246@®
Driver Stop Washer

1-S13010H
BH M3x10mm

FH M3x8mm

REEFTCLOOWANKT,
Put in tightly until the end.

§%

OT237R@/ OT238RO

X4

OT238R@®

Q)

OT237R@®/ OT238RO
Shock Gasket 12mm

2 _0T210RE]
NS
R

OT235R@/ OT236R@

OT235R®/ OT236RO

oT210REA

LI

1-532606H
FH
M2.6x6mm

19



SavIER MY
Shock Piston

Rear &\

Long one
/Dé%

S e
A

01209

Rear E“'/
Long one

Front 7%
Short one ™Q

Front &Y%

(%7 NOBEDEETRUAHET.
Stop to face of a step of a shaft.

0T240

X2

Short one 0T239

0.
/% l‘ oT210RE]
(‘

L @V

P e o200l
s S s
B tb*f)‘b} X2
R Y onwm@ ®
D K

BEICIEIROLSICTZVIHRAICEYET,
Attention to the direction! A flange will be the SILICONE SHOCK OIL

inside as shown in the figure. #mutsl (7.5““)

707 FDH 2 mMAR—H—RAICEANE T,
Only a front is also put inside the 2mm spacer.

SIL0100 N _

myawww
Shock Qil

HA

Short one

1Y)

Long one

Rearx2 Frontx2

TDZAVDECAETH AN ZANE T,
Qil is even put at this line.

v I b ERBETHRUAHRD LA ANV ERET T,
Shaft is forced until the end and extra oil is removed.

@EXRLY N7y 17OV MAUTCER TV F AL 1 0 0,
TV TDVNI—RATIdFIREEBER T ) OV F AV
200—350FHATEXT,

@Basic setup! In a front A / rearC piston with silicon oil 100.

F/R B piston with silicon oil 200 -350 for hi-grip course.

20




CAP M2.6x8mm

1-822608

@

[ Ex .
8 1110 i 2

oT210RL

oT210REIR
AZ7—(2mm)FHELEIF3

The 2mm color is lifted

EENHYET,

2avGRTIIG
There are left and right.

Shock Spring

£))

ot210RE

21

(a2}
NM
=

>
MN
@ §
=z =
— =

=
©

Do not over tighten!

WO ETR!

1-N3033N
Nylon Nut M3

Shock




m 70 MY IN— RXESC
Front Bumper RX ESC

f

01242 @
TP F/H M3x12mm

RERITIFAIE, BERZRD
fIBICEHhEEY

Mounting point line up RX as
shown in the figure

FERTHZERICE>TIITIEES T ICEI T2,
FLIETHERICHES TORDHBEIH TN,
Will not require bending depending the receiber used.
For details, refer to R/C system instruction manual.

96441B
mE7—7

ROLACT7 VT FH2BLET,
An antenna is let through as shown in the figure.

Sponge Tape (Double sided servo tape)

1-553003
©

22




3 O RTT7ITH—R

ATTVTH—RDZa— IV EREL Y —REBOXR I TY —RR—VZIITITET,
Steering Servo

Make sure Steering servo is in neutral position before installing servo horn.

1-S33008H
= / FH M3x8mm

5 TN

Y

P—RIA V=N T —lcRENFEWLSEBLE T,
It's arranged so that a servo wire isn't caught between a battery.

1-N3033N x2
Nut Nylon M3

1-S32606H
FH M2.6x6mm

SENFEA

Not Inclued
AN
N

& SNUE 1s2008
r ‘ Cap M2.6x8mm

@ M_ 01203M DU
®@ SANWA . JR 012340
———> KO SC242 P N
—§ 7OT203 T [E] . 22mm
HITEC
\‘
o203 D (éuﬁ
—
0T203H L
B ©)-rurasa gi BT B o
= Important ! Attention to the direction
KYOSHO
N J SC242 \ J
31 Z/\c_qi_\? e ~N
Spur Gear

BAEICFR I RORRICEYNLET,
Attention to the direction! It's set
as shown in the figure.

KRB THENET,
Use it late.

BRG003

23




T—5—
Motor

=

YEDTIRFFES,
little greaseis put. ;| —

>

1-S23006F
Cap Screw M3x6mm Flanged

FYOBITH A DT E@MZEDOTCEELET
Tighten the screws with one sheet of paper inserted between both gears.

FA304-25
Pinion Gear (25T-48P)

92643
ORGO3BK R-Pin 4mm
O-Ring P3 Black

2AYOIONIMANCIZZERICEY FLET,
Set as a tire logo will be outside

OTT243M@

OTT243M®

OTH244W




Nylon Nut M4

{

1-N4056FN

)
@ ©

7 =
@/ /’ﬁ/ﬂ
77\
x .

\/’ —)
)
~“w ) S \

DR
U *‘ \ Am\‘
Q

0§ »w/
©
NSV

\

A=V
Wheel

HAAWABXL100xH2 5mm)

Y

FKI\yT

TES

)=

7_-

FTvavya—ha17T Ny
Option short type battery

4
(the biggest battery size W48 x L100 x H25mm)

Battery

25



RTa

Body

NVMIVL NI G3LNI¥d [e92@ BuniseiN VINILIO 21O

AYESANSROTAYILET,

[l It's cut along a cut line.

012060

HDESCARY I T—TERIET,

Sponge tape is spread as shown in the figure.

spray masking tape inside.

@ XAF I T T ERDEL SRR E T,

BENFEA
Not Inclued

EHHBNEEL
[

\
&

- )

.5 | &

w2 E N _

RN o T 7An

<88 s "\

5 g » 2 N T
L.annw _._E_A ..mn_m.v ._Um. ﬁoume
va.& \_m:_qooe ) @/\avuh
mo 8 No86 3 2 Lo
b S= w52 g W~ E S
B N O\ 2 YO EE
BEZ Ny 20 o tIha ©E
REG 2V o0 CREE
£ SvEo KEET <
oz O E W22
U_Wm_wm ._,UEW.W NMWAFWWW.
Koo R 5 = HILET
®Moe M 3 #MN< 5

26



37

AV THA=Ib BRI B TOK T R 7 X7 v h—OMEEES L TRB L BROH LA T,
Paint / Decal K GAERERNSAT YN~ EBESEET,
The water with which several drops of dish detergent was mixed again, a body and a sticker appearance page, wetting envoy then air bubble is removed.

EBIECHBEAL—XIMEEHIET,

By numerical order, it can be stuck smoothly |

0TB245®

0TB245@

OPTIMA
OPTIMA

S SE =
supzk Bvaay
JupsR Bvaay
OPTIMA tymee comrammen
OPTIMA eQhice xw;.;m
@ K oo
OPTIMA
OPTIMA "Kf%

[FEeseEy o [= B @ (=

s wuros o wasiue vl f= [=
S T




TA

Body

R

(0]
©
I
N
[2a)
=
o
=
e
N
<
I
=
o

ISCTHYRLETS,

Cut as the need arises.
TP BH M3x10mm

<

WE|

92643

R-Pin 4mm

92638
R-Pin 6mm

28



40 FI— D
Adjustment of a chain B o )
MDEDICEF 2R DRI Z RS F T — > DRV ZHRLET,
Total of 12 screws loosen as shown in the figure and adjust tension of a chain.

“ BEEFAEBI ORI AR TFI—VEEHTTFEL,

When exceeding an adjustment area, please take off one chain.

DT7INT b= DR
Adjustment for rear toe

@ +2 ° @

(Standerd) o
+1

“ *RpL3lcz—oh 7Oy Mafillcty b

0V IEL HESA A 2B 227 (B4)
*Mark sets it inside the front as shown in the figure.
0dig No line, +1dig 1line, +2dig 2line (STD)

(12%)
(Standerd)

29



30

4#2E / EXPLODED VIEW

1—N3033N\

©

012320 i
el sc242 or20sH
OTzose
- i
i OT242\@ = 5 0T2/34G
ool <=\ i) OT203®*§ % @
OT242@\ ’!\ mi\) \OT203E % SC242
on42@ . f(/¢ = ona@ = .
pun® L)) 1-N303N—@ = 1-522608 o) 6D
/\ OT203E] = g/ =
% BN e \/ 10, )
C% ] 0T242 AN 15330184 o 07232 \ - mm@
1-N3033N 01232 = / /\5
CIPIE! | S SN — D &
2 = ] ==
on41@ - Y
——omosHl SC240— o =
@ — o038
o / 1-N3033N =
) LA43 Y
S0 (S5y) amm———— )
LAQ 1-E050 @"- AN N
. &

LAd3 oT234@ LA43 om42@
[\%
c}zaze (%

(o——Wo0201

. o1241Q
=4 %o

0T233
OT241e = OT234® /\
OT2413(§ >
g E E wo201—) LA43
SC241 o ©°
ﬂovu@ =2 - &
01212 3*1 -513008H 012185
= on3@ onn® \@ @ ®
e \ﬁ BRGOO1 \ 0
o
)
\ by
N
!)3 o1231@ 0T2195 1 -554004/m
1-N4G56FN

NS

1-513008H

(ym

on41@ L

o12155@ o205 01225@)
S Yy 1-N4056FN

o BDY
: o1225@

1-N3033N

scoqr OT204M

1-N4056FN

ona2@




1-533008H

V920 1
‘\\\\‘\\\‘\ @
LA43 "'

1-533012H—

? OT2145—
=

1-533012H

m»71 -$13008H

01241 G
Q
E

1-532606H

or2048 B

oT247

31



4% / EXPLODED VIEW

or2028
2028l

BRG0O1

01206(9)

om202E

BRG0O07

=)

02419 ) :

o242@) OT202
(@

(i

o1222(d)

B
/ OT/224@ o210 1 —V70805
A on2@ 0oT223

/ / / 012220

on0s@®@ BELT

01208(9)

o220
012220

071222 1-W300805

BRG014

32




otr243M(®

Front

or210rH/E

1—522608

&

o1237R@

Rear

on21orRE/E
<
1522608
Q)
o otw124(®

or238R@®

&— 1-£025

&—1-E025

A o200l o
& —1-E025 OA
S——omn210rH o

o209l

,> ORGO3
or2000 =
C—or@

OO
& osr@
OT239 /

S——omni0rA

@—OTNOR

S

|
— on210rEl

5 CE—onoH
Oc s s
79 €=y onoll

5 é> ORGO3

S©——onowd

O o3r@
\J 0T238R®

\

01240
&——omnirHl
@—OTNOR

S

(\g') on210rREl

)}

12165 ‘D 1-523006F

o1225@

FA304-25 g
/
1-553003

Gear Ratio Chart

SC215

Pinion Pinion
16T 14.43 24T 9.62
17T 13.58 25T 9.24
18T 12.83 26T 8.88
19T 12.15 27T 8.55
20T 11.55 28T 8.25
21T 11 29T 7.96
22T 10.5 30T 7.7
23T 10.04 31T 7.45

012250

§§%%ch{)//'

BRG003

ORGO3BK

/

33




OPTIMA Parts List

SC215 SC216 SC240

x2pcs

x2pcs

O[[]Iﬂ]]]]ﬂ]] x8pcs

Pivot Ball 5.8xM2.6x11.5mm

O}ﬂﬂﬂ:ﬂ]ﬂl} x4pcs

Pivot Ball 5.8M3x12.5mm

@j x2pcs @

Ball Nut 4.8xM2.6mm

BRGO001 BRGO003

0 || 0@ ©|]
x12pcs
5.8mm Ball End x10pcs BB 5x10x4mm x4pcs BB 4x8x3mm x4pcs
BRGOO/ g BRGO014 ORGO3BK
x2pcs ‘ |:| x10pcs x10pcs
BB 3x6x2.5mm BB 10x15x4mm x2pcs 0-Ring P3 Orange O-Ring P3 Black
36105
I 1 \
o) (D]

R-Pin 6mm x10pcs

R-Pin 4mm x10pcs

GE owm

Pinion Gear SS M3x3mm

(25T-48P)

96441B SIL0100
RE QI
Sponge Tape 100x150 mm e

e M ()
SC215 Slipper Plate (2pcs/Scorpion 2014) A)yN=TL—FQANAI-EAY 2014) 200
SC216 Slipper Pad (2pcs/Scorpion 2014) A)yI=1\y R QAAI—EFY 2014) 150
SC240 5.8mmxM2.6 Pivot Ball (8pcs/Scorpion 2014) £y bR—)L (BA/ZO—EF> 2014) 300
sS4 5.8mmxM3 Pivot Ball (4pcs/Scorpion 2014) ERy MR—IV UNAT—EF> 2014) 200
SQ42 4.8mmxM2.6 Ball Nut (2pcs/Scorpion 2014) =)Lyt QA/AI—EA>2014) 250
SC246 Battery Strap (16X200mm) Ny T =Sy 7 (16X200mm) 600
LA43 5.8mm Ball End(12pcs) R-JVI VR 58¢(12pcs) 300
W0201 5.8 Steel Ball(10Pcs) 58 AF-JLR-)L 10A 700
BRGOOT  Shield Bearing(5x10x4)4Pcs -1V RART T (5x10x4)4A 1000
BRGO03  Shield Bearing(4x8x3)4Pcs TV RRT )T 4x8x3)4N 1000
BRG007  Shield Bearing(3x6x2.5)2Pcs -V RRT U (3x6x2.5)2 A 700
BRGO14 Shield Bearing(10x15x4)2Pcs 2=V RRT U7 (10x15%4) 204 1200
ORG03 0-Ring(P3/Orange) 10Pcs 0> (P3/A4L V) 10AY 200
ORGO3BK  O-Ring(P3/Black)10Pcs 05 (P3/7Zv9)10A 200
36105 24GHz Antenna Pipe 24GHz 7T FINAT 250
92638 Snap Pin (10Pcs) ATy 7TE(10Pcs) 200
92643 Snap Pin(4mm/10Pcs) Ay 7EV(Amm/10PA) 200
964418 Sponge Tape(1x100x150) ARVIT-T(1x100x150) 300
FA304-25  Pinion Gear (25T-48P) EZ74 4 (25T-48P) 300
SILOT00 Silicone OIL #100(40cc) 1)V )L #100 (40cc) 600

% FOR JAPANESE MARKET ONLY.

34

1-S33008H

x10pcs

x10pcs

©

FH M2.6x6mm

FH M3x8mm

FH M3x12mm

x10pcs

© |

FH M3x15mm

x10pcs

©) s

FH M3x18mm

1-S13008H

x10pcs

1-S22608
(' oo

CAP M2.6x8mm

X5pcs

SS M4x4mm

E25 Clip E5 Clip

x10pcs

©F

Flanged Nylon Nut M4

H x5pcs

1-W300805

ﬂ x10pcs

Washer M3x8x0.5

1-532606H
1-533008H
1-533012H
1-533015H
1-533018H
1-513008H
1-513010H
1-522608
1-523006F
1-553003
1-554004
1-E025
1-E050
1-N3024
1-N3033N
1-N4056FN
1-W300805
Q1201
QT1202
QT1203
0T1204
0T1205

Flat Head Screw (M2.6x6/10pcs)
Flat Head Screw(Hex/M3x8/10pcs)
Flat Head Screw(Hex/M3x12/10pcs)
Flat Head Screw(Hex/M3x15/10pcs)
Flat Head Screw(Hex/M3x18/10pcs)
Button Screw(Hex/M3x8/10pcs)
Button Screw(Hex/M3x10/10pcs)
Cap Screw(M2.6x8/5pcs)

Cap Screw(M3x6/Flanged/5pcs)

Set Screw(M3x3/10pcs)

Set Screw(M4x4/10pcs)
E-Ring(E2.5/10pcs)
E-Ring(E5.0/10pcs)
Nut(M3x2.4/10pcs)

Nut(M3x3.3) Nylon (5pcs)
Nut(M4x5.6) Flanged Nylon (5pcs)
Washer(M3x8x0.5/10pcs)
Suspension Arm (OPTIMA)

Gear Box (OPTIMA)

Servo Saver (OPTIMA)

Hub Carrier (OPTIMA)

Holder (OPTIMA)

b #dilli)
HIER(M26x6) (N7 R/10A) 300
HSER(M3X8) (N7 R/10A) 300
HIERM3X12)(N I Z/10A) 300
HIER(M3XI5)(A I Z/10A) 300
HSEZM3XI8)(A\YZZ/10A) 300
REVER M)AV R/T0A) 300
REVEZMXI0)(NYIR/10A) 300
FyTER(M26x8/5A) 200
Foy TERM3NXG/ TSV IH/5A) 400
'y FEZ(M3X3/10A) 200
'y FEZ(MAxX4/10A) 200
EU>J(E25/10A) 150
EJ>J(E5.0/10A) 150
Fv MM3x2.4/10A) 200
FvhM3x33) 1B 5A) 200
Ty MMAX5.6) 75T FABV(5A) 200
7v3-(M3x8x0.5/10A) 200
YARY YAV T7-L(FTTAR) 500
FTRYIR (FTT4R) 600
HY—REAN=(FTT4<) 600
NTF)T (FTT4R) 700
RIVE—(FTT4R) 1000



OPTIMA Parts List
OT206

Lo

O
[ 2

OT207

OOOQW
He H@

O (mmm

@ x2pcs BH M2x10mm x8pcs

07209
S DDD, T @1

%) x6pcs

CAP M2.6x8mm

Do

x4pcs x4pcs

Ol

OT215S

®
()

FH M2.6x6mm x2pcs

OT219S

[o ° [°)

[0}
x2pcs

0T220

O

e 21 )
0T206 Chain Guide (OPTIMA) FI—VHAR A TT4R) 1100
01207 Bumper (OPTIMA) NYIN=(ATT4R) 600
01208 Diff Gear Case &Pulley (OPTIMA) TIXTr—R&T—)— (7 74%) 1400
01209 Shock Piston (OPTIMA) IVIERN (T T4R) 400
OT210R Shock Plastic Parts (Red/OPTIMA) 3TNV (LY RIFTT4R) 400
om11 Knuckle Arm (OPTIMA) FYIINT—L(FTT4R) 900

0om212 King Pin Flange Pipe (OPTIMA) FICVTIVIIMT (FTTA4R) 400
0T1213S Front Under Guard (OPTIMA) 70787 8=H—=R ZIN=1FTT4<) 700
OT214S  FrontSide Plate (Silver/2pcs/OPTIMA) FOVMARTL— DIVN—=/7T743) 1000

% FOR JAPANESE MARKET ONLY.

ole, (Ole
x4pcs x2pcs x2pcs x4pcs x2pcs

e i )
OT215S Rear Plate (Silver/OPTIMA) D7 TL—b NI4T F74) 1800
OT2165  Motor Guard (Silver/OPTIMA) E=2=H—=RIN\—=/FTF74) 1500
Q12175 Shock Stay (Silver/OPTIMA) VAVIRT— (VIVN=IFTT4R) 1400
012185 Front Plate (Silver/OPTIMA) TOVNTIL—k VIVN=/ATT4R) 500
012195 Main Chassis (Silver/OPTIMA) A V9= (VIVIN—=IATT4) 2500
07220 Radio Plate (OPTIMA) AHTL—bFTT4R) 1500
on221 Gear Set (OPTIMA) F7Y N FTT4R) 900
01222 Diff Inner Parts Set (OPTIMA) TIAVF=I\=Yy s (FTT43) 1100

35



OPTIMA Parts List

r . T @

OJe @cr—e
x4pcs m@ WWG H

§ K;? Ladder Chain
& m

0oT227
ﬁ Belt

L I 0oT227 2900098 I I 1

Ol 10 ©f 1o
CoT S

\ r
.

® x4pcs
@ XZDCS C@ ® x2pcs *U ® x4pcs
0T233

Ol

© (I T @ x2pes
© (UIIIIIOI———"TI70IID @ xapes

O (MM mmim @

[ ) x2pcs

e Eff {E)
01223 Diff Gasket (4pcs/OPTIMA) TIART YN GAVIATT4R) 300
01224 Diff Shaft (2pcs/OPTIMA) TII% T QNFTTAR) 1000
01225 Gear Shaft Set (OPTIMA) FTIR TN FTTAR) 1200
01226 Ladder Chain (OPTIMA) Fri— (#7747) 2400
01227 Belt (OPTIMA) NN (A T743) 800
01228 Swing Shaft (OPTIMA) RAVGTv T QNATT4R) 800
01229 Front Wheel Shaft (2pcs/OPTIMA) 707 MRA= Vv 7 MANATTAR) 700
01230 Rear Wheel Shaft (2pcs/OPTIMA) V7 RA—=IV % T MNATT4R) 700
01231 Wheel Hub Set (2pcs/OPTIMA) I G AVARANVING whated! 700
01232 Servo Saver Shaft (OPTIMA) H—Rt—N\=+ T (FTT747) 1000
01233 Flange Shaft 3x54mm (2pcs/OPTIMA) T593% 7 M3X54mm) QAA TT4%) 700
01234 Tie-Rod (OPTIMA) 240YR (F7743) 600

% FOR JAPANESE MARKET ONLY.

36

OT235R

O fee Om

© (Jmmm x2pcs
W - 0 OB o1
x2pcs ) ¥6pes

@) (o]

Xx2pcs x2pcs

o e o °
x2pcs x4pcs x2pcs x4pcs

O [ [ ] O (I [ ]
x2pcs x2pcs

0T241

© [a) @pumm @ (o) mm @

CAP M2x10mm x10pcs FH TP M2.0x8mm x8pcs FH M2.6x8mm x8pcs
© ® * E

FH M2.6x14mm xdpcs x8pcs M2.6x5x0.5mm xdpcs

© Dm————— 0 () [ ©

FH M3x45mm x4pcs FH M3x6mm x8pcs

© w0 (o) mmmn © () (umw @

FH TP M3x12mm x16pcs FH TP M3x16mm x8pcs BH TP M3x8mm x4pcs

|l 6
F BH M3x10mm x6pcs
e 2 ff (fE)

OT235R Front Shock (Red/OPTIMA) 7078397 (LyR [ FT743) 3200
0T236R Rear Shock (Red/OPTIMA) V72avy (Ly R 13T 74) 3300
OT237R Front Shock Case (Red/OPTIMA) 787 b3y =A (LY R T74%) 1900
OT238R Rear Shock Case (Red/OPTIMA) D723y =A (LR [ 4 7747) 2000
01239 Front Shock Shaft (2pcs/OPTIMA) 708399947 QNFTTAR) 500
0T240 Rear Shock Shaft (2pcs/OPTIMA) VT72avgvv 78 QNATT43) 500
01241 M2/2.6 Screw Set (OPTIMA) M2/26 27" )a—tvk (F774<) 1300
0T1242 M3 Screw Set (OPTIMA) M3 27Va—ty b (#TT4R) 600



OPTIMA Parts List

OTT243M

(juinn @
x1pcs
Flange BH M3x10mm

OPTIMA Option Parts List

(O] [o [T

Titanium Adjust Rod 38mm x2pcs

© 1] Jo I

Titanium Adjust Rod 50mm x2pcs

TINIOTOID

Hard Type

— Y 2l B 600

[ UM316C 16T 1/48 Pintch
UM317C 17T 1/48 Pintch
UMB318C 18T 1/48 Pintch
UM319C 19T 1/48 Pintch
UM320C 20T 1/48 Pintch
UM321C 21T 1/48 Pintch
UMB322C 22T 1/48 Pintch

Steel Pinion Gear

O

SS M3x3mm

UM316C/UM336

UM323C 23T 1/48 Pintch
UM324C 24T 1/48 Pintch
UMB325C 25T 1/48 Pintch
UM326 26T 1/48 Pintch
UM327 27T 1/48 Pintch
UM328 28T 1/48 Pintch
UM329 29T 1/48 Pintch

UM330
UM331
UM332
UM333
UM334
UM335
UM336

30T 1/48 Pintch
31T 1/48 Pintch
32T 1/48 Pintch
33T 1/48 Pintch
34T 1/48 Pintch
35T 1/48 Pintch
36T 1/48 Pintch

Carbon

OTW110

OTW114

OoTw111

[ o= o F

D G

D o—=o |

Hard Main Chassis (7075)

x2pcs

Silver
U

x2pcs

Black
Kit std x2pcs

Kit std

OTW123 OTW124

Silver

WAL
x2pcs

x2pcs

Black

Gold Gold
LC) H 1C)
x2pcs x2pcs

BK Black
SC SatinChrome

OTT243S

x2pcs x2pcs

e il {E)
OTT243M  Pin Tire 43x86x40mm M (2pcs/OPTIMA) 224 743x86x40mm M QA/A T 74<) 1300
OTH244W  55p Wheel 43mm White (2pcs/OPTIMA) SAR=GFA=IV3mm (K74 MAINFTT4R) 700
OTB245 Non-Decoration Body (OPTIMA) /T AL=aVRTA (A TT4R) 3200
OTB246 Driver Doll (OPTIMA) RIAN=NE (A T74) 1200
01247 Flange Shaft 3x60mm (2pcs/OPTIMA) 75799+ M3X60mm) A/ TT4R) 700
07248 Flange Shaft 3x26mm (2pcs/OPTIMA) 75799+ 7 M3x26mm) QAT T4R) 500
0T249 Flange Shaft 3x30mm (2pcs/OPTIMA) 7579947 M330mm) QA TTA4R) 500

% FOR JAPANESE MARKET ONLY.

mle | Q) 1

x2pcs
e i )
70703 G2X Motor (20 Turn) GXE—%— 20%—>) 1800
92413 Titanium Adjust Rod 38mm FAYTIvAMOY R 38mm 600
92416 Titanium Adjust Rod 50mm FAYTIwAAY F 50mm 700
LA43H Ball End(5.8mm/Hard/12Pcs) RV RGE8mm//\-R/12Pcs) 600
OTW110  Carbon Radio Plate (OPTIMA) H=RVANTL—F A TT4R) 2600
OTWI111 Hard Main Chassis (7075/0PTIMA) IN=RAAL %= (10754 T74<) 5500
OTW114  Metal Servo Saver AR -REAN-FTT4R) 4200
OTW123  Front Shock Spring Set (S/M/H /2pcs/Optima) TAVN3YIRT gy GIMHANAT743) 1200
OTW124  Rear Shock Spring Set (S/M/H /2pcs/Optima) 793992771k SIMHRNATT43) 1200
OTH244BK 55 Wheel 43mm (Black/2pcs/Optima) SAR=GFA=I3mm (75 972NATT43) 700
OTH2445C S5 Wheel 43mm (SatinChrome/2pcs/Optima) SAR=7FA~1b3mm (47770~ LXvEANF7743) 1000
QTT243S  PinTire 43x86x40mm S (OPTIMA) 224 43x86x40mm S (7 74<) 1300
OTW125  Universal Swing Shaft (2pcs/Optima) A=A VT 0T QNFTT4%) 3800

37



*FEEFHELGCHBERRIFPH28EI/T1ABEDHDTY,  "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

el o o & o
REBIANTIN=") AT 3 IN—") DB &
KINSOBAFEIBEERICRSETWIEEEXT
OB RZIHOUIED B UTUX BB THART/IN=Y P AT a I\ —YZBEA
U TCEBDICEITENTEET,
@/ —YVERETEEZEBALTW IO BEIITIBEVGEE VY —X Y IDE
EEX CHRENSBERFT CTHBATEIIENTEET,
REZEBROBERAMIC & 2BEREIFFR20E3831HED > TIRTSE TV
WTHBDETDTFHTTELLEE W)
OFEmD CHBAICIEL TIREMEAE () & ERRICEEFHURIBHETT,
XBXIWHEICL D REFBRINEBRD FTOCTROEXSHEEICTIERLEZ W,

XBEITFEARIZE - LBREICFIRBEEFEX LOERICED, EndHBas L
XITDTHODUHTTELIEE N,

1.FTRBEETERDHLIIEEZ W,

FTIE BEKDOBIEN COEBZELBEVNKRDOWIEWHBBICSRIELLEEW SHED/N—Y DTEED
BNIZEIBATEX T ZORICH /BURRAB 2R FE BB EBAD R L—XICIRDET,

; T
BETEBTNDBZETORBEDOIAY A VIN—YVEXEX chELSREBUADE

BIETHED/NN—YD X FRUNIESEBETH. RBDIA Y 1 V=Y E&EE *Z2FBAITNIEZTDIS TEXTEET,
TAYZAVIN—YEXE)F. CHLED/NN—YDRBF PR EEFZEEREICTEX VLKLV EERRERSEZE I W LT
IFEBTI BERODCEEN BIEICHBEITLET,

K—EER>TVWEWBEHTEVWET,

r

A: BURERIAE TRER B: KIECRER/IN—VY%Z C: ZEXHSHM3~4HT
NR=YDRELHEEE EXULREZEXILAS, EERODZBED. BIEIC
#3R9 %, BEITLET,
: A4y
RO 2 IN—VEXE
BURIEIGZD
ATVA—H
BEITY,
. J

2.BEICTITEWERIE rofsEcn@h SEBERSTHEATEEY,

BIEICTHRWNEE I RER—AR—YADOREA YTy avIHhSERUIAIHES W,

p
A=Y NTERBEICALAD http://kyoshoshop-online.com

KYOSHOR—ALR—IVRDA VT VI ANS
REAYZAYavTEIUy I LWL
M EREQRI—RZER THRMAA TV
CEBEBYAIMITPIERATELEST . MEERIF
HEANDSZHBLIEZ L,

AVSAY I3y T (AT =y ) TEHRL
ONLINE SHO S BrossszEEEIL Ty rf
SIXIWV) MSERVWIEIFETDOTTHIA
<FEEWN

REH S
T243-0034 #HF/IREAHMT153

OFHVWAHIZI—Y—HHREXT
Bt 046-229-4115 ZfIkfE - B~ (fifA%F<)13:00~19:00
38



The service mentioned below is available only for Japanese market.

I IRMELTABRBROERMWSESE

INSOY—ERBAFERICRSETIRERT

Y TlED, BIEUTHTLEFLWDRBVWERESIWVWELES, SBAWZZW:
IRFEEERCIE. REI—T—HEAEAEHVWEGELLZI WL,

ﬁﬁl F—HERENBEVWEETDRIE. BEFW<H., TEOEBEWE TR
ICHRBEIFZ CEEADDZ. 77V I AXRIIEETEED SEE W\,

RENDEFRWVWGEE - "RFLI—Y—HHKE,

RElICBEWEEDRIE. "TRELI—Y—HERE ICSEKRLZI W,
BEWEEDOKIE. BFTICERCHEL/ BkGAE%E cAEDS 2. i/ BUkSBEEOR—IH, 1TIEES, PRES
(F—No)ZHWB R E, BB EARWICEMSELZI WL,

zzcosmnatir: 040-229-4115 =scosmvari Ar~emisazin)13:00~19:00,

axcosmoaes: 046-229-1501 Gisienimetsey sy azs o

BETOsMVWAEE : T243-0034 ®R/IIE BEAT 153 REKRASE I —HKES

-------------------------------------------------------------------------------------------- S

HEWS IR

BEWE TR FAXECREETEED LSV BETERF RETRNDSAZERSETREET,
EXDHE BRAVGERROIE—ZRELTIZE L,

B No. 30617 EECE OPTIMA )

- YN = (B5 - _%BEWER) iﬁé B F A H
UHF

. R/CEE e f
SHE T
e 4
Tl |mE ( ) FAX ( )

e | BE ( ) FAX ( )

| B~ £R(IREEER)13.00~19:00 CEEEHT R : @ | ZNo.smem )

N

EEWEECREAE Sy mEsnso~— g o BaES (F—No) BB HRE, BB BENICTRALLES L,

\_ J

MREKABHL TR, BEROBABRORFZICHZANTEDET, BRERLD D, EXRUOEHVWEEZREL TAD L LBFROBABRICOEXLTE (1)~ Q) DIFAZREEUT TE=FICIRM
UIeDRRI 2L 5B ERBBDEEA, ()BEROFNOFEEER T HE, QERICEDERTAERERIEE. QY —EADREDIHUHDOERTEICHTT 2555, 39



IKKyOSHO

HE FINEST RADIO CONTROL MODELS

*KYOSHO CORPORATION hereby declare that this product is in compliance with

the essential requirements and other relevant provisions of Directive 1999/5/EC. .

The Declaration of Conformity (DoC) can be downloaded at following URL. Rﬁ*ﬂiﬂ%*i
www.kyosho.com/eng/support/doc/index.html

T243-0034 #HZ)||EEARFMF153
@ 1 —HKEEBELE 046-229-4115

[(X—h—EroREBREERL T BEWEEE  BRE~ERB@HEHZ/R<)13:00~19 : 00
ZLRICR/CEELAEL &S, | 80411603-2 PRINTED IN TAIWAN

[ 1rjrr/iia ALOOM



	30617_OPTIMA_IM_ 1
	30617_OPTIMA_IM_ 2
	30617_OPTIMA_IM_ 3
	30617_OPTIMA_IM_ 4
	30617_OPTIMA_IM_ 5
	30617_OPTIMA_IM_ 6
	30617_OPTIMA_IM_ 7
	30617_OPTIMA_IM_ 8
	30617_OPTIMA_IM_ 9
	30617_OPTIMA_IM_10
	30617_OPTIMA_IM_11
	30617_OPTIMA_IM_12
	30617_OPTIMA_IM_13
	30617_OPTIMA_IM_14
	30617_OPTIMA_IM_15
	30617_OPTIMA_IM_16
	30617_OPTIMA_IM_17
	30617_OPTIMA_IM_18
	30617_OPTIMA_IM_19
	30617_OPTIMA_IM_20
	30617_OPTIMA_IM_21
	30617_OPTIMA_IM_22
	30617_OPTIMA_IM_23
	30617_OPTIMA_IM_24
	30617_OPTIMA_IM_25
	30617_OPTIMA_IM_26
	30617_OPTIMA_IM_27
	30617_OPTIMA_IM_28
	30617_OPTIMA_IM_29
	30617_OPTIMA_IM_30
	30617_OPTIMA_IM_31
	30617_OPTIMA_IM_32
	30617_OPTIMA_IM_33
	30617_OPTIMA_IM_34
	30617_OPTIMA_IM_35
	30617_OPTIMA_IM_36
	30617_OPTIMA_IM_37
	30617_OPTIMA_IM_38
	30617_OPTIMA_IM_39
	30617_OPTIMA_IM_40

